
2015Thomas Hatzenbichler Agro-Technik GmbH
Fischering 2, A-9433 St. Andrä
Tel: +43 (0) 4358/2287
Fax: +43 (0) 4358/2208
E-mail: agrotechnik@hatzenbichler.com 
www.hatzenbichler.com

Manual 
and

spare parts catalogue
Micro-Pro 16

OPICO LIMITED
South Road, Bourne, Lincs, PE10 9LG
Tel.: 01778 / 42 11 11 – Fax: 01778 / 42 50 80
E-mail: ask@opico.co.uk – www.opico.co.uk



Page 1 Page 1

Contents

													             Page
1. EC Declaration of Conformity  ......................................................................................... 2

2. Safety information................................................................................................................ 3

3. Intended Use......................................................................................................................... 4

4. Accident prevention ............................................................................................................ 4

5. Germination of seed & effectiveness of chemicals .......................................................... 5

6. Warranty ............................................................................................................................... 5

7. Installation instructions ..................................................................................................... 6 

8. Note for the operation......................................................................................................... 8

9. Work at the field................................................................................................................... 11

10. Before starting working .................................................................................................... 11

11. Care and Maintance .......................................................................................................... 13

12. Storage in winter ............................................................................................................... 13

13. Turn off the agitator shaft ................................................................................................. 14

14. Spare parts catalogue for Micro Pro 16........................................................................... 15

15. Manual On-Board Computer .......................................................................................... 32



Page 2

EC Declaration of Conformity
The manufacturer: Thomas Hatzenbichler
	 Agro-Technik GmbH
	 Fischering 2
	 A-9433 St. Andrä
	 Phone: +43 (0) 4358/2287

declares that the following product:

Product:                   Pneumatic Applicator Micro Pro 16

Serial number: 		 ____________________________

Year of  building	 _____________________________

all relevant provisions of the Machinery Directive (2006/42/EC).

To properly implement the EC directives specified in the safety and health requirements of the following 
standards and / or specifications have been used.

DIN EN ISO 4254-1          Agricultural machinery - Safety - Part 1: General requirements

DIN EN ISO 12100           Safety of machinery - Basic concepts -
 	                  Risk assessment and risk reduction

DIN EN 60204-1               Safety of machinery - Electrical equipment of machines Part 1:
 	                  General requirements

Fischering, 13.07.2015
            Date 	                                                                                                   Director



Page 2 Page 3

2nd. Safety information:

Before starting,
read the instruction manual 
and note.

When attaching the 
machine and during 
operation of the hydraulic 
folding ensure that no one 
is in the danger area.

Beware of high pressure 
fluid escaping!

Do not stand on the 
machine in transport.

Only operate in the 
hydraulic lift zone if hyd-
raulic cylinder is suppor-
ted by a mechanical stay

Stay clear of swinging and 
folding machine parts!

Never reach into the crushing 
area as long as parts may move!

The applicator should 
be thoroughly checked 
before work.

Never unfold the boom of the applicator if it is 
not connected to the tractor.



Page 4

4th. Accident prevention
•	 The Gerneal accident prevention regulations of the country of operation must be observed.
•	 Care must be taken when coupling and uncoupling to the tractor.
•	 The unit must be secured to prevent accidental overturning when demounted.
•	 Road regulations must be observed by anyone transporting the machine on the road.
•	 Attach the machine properly before lifting off the ground with the tractor.
•	 Attach the machine properly to the tractor before unfolding the boom.

3rd. Intended Use

Dear Customer!

We are pleased to congratulate you on your buying decision and wish you success in working with this ma-
chine.

Please read all the instructions in this manual carefully before using this product.

The information, technical data and dimensions in this manual are correct at the time of printing but we 
reserve the right to change and improve them.

This machine is designed with safety in mind but nevertheless care needs to be taken whilst using it to pre-
vent injury to the user or third parties.

Only use a machine in perfect working condition, for its intended purpose and with respect to advice in the 
manual to ensure safety and no risk of danger.

Any problem that can effect safety must be rectified immediately.

The Machine may only be used by individuals who are familiar with its function and aware of operational 
dangers and must be maintained and repaired correctly.

Hatzenbichler and OPICO cannot be held responsible for modifications or additions to the machine that 
change its safety characteristics.

The machine is designed for application in the agricultural sector, any other or additional use is considered 
improper.

Hatzenbichler and OPICO shall not be liable for damages resulting from the machine. The risk is borne enti-
rely by the user.

Intended use also includes compliance with the instruction manual and adherance to the manufacturers inst-
ructions for operation, maintenance and maintenance requirements.



Page 4 Page 5

5th. Germination of Seed and effectiveness of chemicals

Micro Pro 16  - Pneumatic Applicator and Seeder with 16 Outlets to apply and seed to a ma-
ximum working width of 12m

Hatzenbichler and OPICO assume no liability for the germination of seeds or effectiveness of 
chemical product applied.

Grounds:

Hatzenbichler and OPICO lack control of the following factors –

•	 Soil Condition
•	 State of the Seed or Chemical
•	 Application or sowing depth 
•	 Preparation of the soil before application
•	 Weather conditions at the time
•	 (At times) The implement or device the machine was mounted to.

Be Aware  - A Calibration test must be performed by the operator in the field.

6th. Warranty
Check the unit immediately on acceptance for possible shipping damage. Subsequent com-
plaints from transit damage cannot be accepted.

We give a one year warranty from the date of delivery (invoice or delivery note date as proof).

The warranty is valid in the case of material or construction failure and does not cover parts 
that are damaged by normal or excessive wear.

The Warranty is void

•	 If damage is caused by external forces
•	 When an operation error has occurred.
•	 If the KW/Hp limit or Oil flow limit is exceeded.
•	 If the machine is changed, modified, extended or fitted with foreign parts without con	

sent.
	



Page 6

7th. Installation Instructions
7.1	 Connect the Micro Pro to the Tractor Three point Linkage (where applicable).

7.2 	 Connect the Electronic Cable to provide power to the control box and metering mechanism directly 
to the Tractor Battery using the yellow cable provided.

7.3	 PTO Fan – Connect the PTO shaft ensuring it is cut to the correct length and does not bottom out. 
Ensure that the shaft angle is as straight as possible.



Page 6 Page 7

7.4	 Hydraulic fan - Connect the Hydraulic Hoses to the Tractor.

The hydraulic fan requires an unpressurized return oil supply 2-16 l / min.

The oil flow should be adjusted on the hydraulic spool valve on the tractor and may 16 l / min. not exceed, 
otherwise the oil seal of the engine could be damaged. After connecting it must be ensured that the fan runs 
in the right direction: the blades must rotate clockwise when looking at the air inlet.

1. Fit the 1/2“ hydraulic hose coupling into the tractor hydraulic service.

2. The 3/4“ return hose from motor should be pressure free return direct to the tractor hydraulic oil reservoir, 
using the 3/4“ female coupling provided. This return pipe has a one way valve fitted.

7.5 Fan speed adjustment

7.5.1
The speed is automatically displayed on the controller display; the alarm (fan not running), however, must be 
activated (MENU 140.0 of control). Recommended operating speed of the hydraulic fan: min. 1,600 Turns / 
Minute .; max. 3,800 Turns / Minute. The operating speed should taking into account the working width and 
the type the seed can be selected. This hydraulic fan is suitable for micro granules and and grass seeds max. 
12.50 m working width.
Small seeds: 2.000 - 3.000 rpm
Grass seeds: 2.500 - 3.500 rpm
Micro granules: 3000 - 3500 rpm (12m) 

7.5.2
Note: It is essential that the cover of the hopper is completely hermetically sealed and properly, so there is 
          no air flowing through it!



Page 8

8th. Note for the operation

2.  basic settings

Before filling the seed box, note the following:

1. The correct seed roller is installed?
N.B - Only the fine roller is supplied with Micro-Pro 16 machines.

   Attention!!!	 The seed roller must be according to the size of the seed and seed rate to be selected.
Seed, applied to the coarse seed roller:

grass seed mixtures, rye, barley, wheat, oats, etc.
(usually small amounts, ≥ 10kg/ha)

Seed, applied to the fine seed roller:

Pure clover seed, rape, phacelia, granules, etc. 
(usually small amounts, ≤ 15kg/ha)

When installing the fine roller, ensure it is centralised in the chassis of the machine.

3. Setting the seed retention brush:

The distance between the retaining brush from the seed shaft can be adjusted with the lever on the right 
side of the pneumatic Seeding machine. It is possible to choose a distance between 1 and 7mm.

Note the following:
The distance between the brush and roller corresponds to about 1/2 a seed or granule.
		  Oilseed rape, clover, microgranules			   0,1mm
		  Grass mixtures					     1-2mm
		  Ground cover and feed mixtures	  		  2-3mm

Lever for adjusting the 
retaining brush

8.1 Basic settings for the cover of the seed hopper

→ Before you start seeding check if the cover of the seed hopper is closed 
     with the handle.
→ Check the screw of the cover of the seed hopper if it´s fixed
→ An air tight seal must be achieved for correct air flow.



Page 8 Page 9

8.2 Changing the seed roller:

1. Ensure that the seed box is completely empty
2. To replace remove the bearing support cap on the right side of the seed roller.
3.Pull out the roller, while doing so turn counterclockwise and pull.

Installation of a new seed roller:

1. Push new seed roller into the drive axle

2. Replace the bearing bracket.

3. After securing the bearing holder use the spring washer at the end of the seed roller to ensure correct balance.     
Attention!!! the slices should not sit tight

4. Turn metering wheel and make sure that the metering roller rotates properly.

Opening the bearing support of 
the closing flap by thumbscrew

Pull out the seed roller

New seed roller shaft to the drive axle

The bearing 
retainer refit using 
the thumb screws



Page 10

8.3 Protection plate of the seed roller

The protective plate is located in the interior of the seed hopper and carries the weight of the seed. It was 
primarily designed for heavier seeds such as Oilseed Rape.

In lighter crops such as grass seed, make sure that the protective plate caused no bridging effect. If this prob-
lem persists, the protective plate can be removed by means of wing nut screws and the sowing may continue 
without this protective plate.

Attention!!!  Remove only the protection plate when you are using light seed for seeding, The protective 
plate should be installed when using Avadex.

Protection plate 
of the seed roller 
mounted in the 
inner Seedbox

Remove by loose-
ning the wing nuts 
on all 4 sides

Removed 
protective 
plate

8.4 Drive

Radar:
This must be positioned as per manufacturers intructions.

Calibration:
Radar or sensor drive wheels must be calibrated on 100m run with the same ground surface as working 
conditions.



Page 10 Page 11

8.6 Calibrate

1. Remove the cover of the seed roller 
2. Insert the calibration tray under the metering roller.
3. Follow the steps on the on board computer for calibration see page 45
4. Weighing the product / seeds with an accurate set of scales. 
5. Enter the weight in the on board computer.
6. Close the cover of the seed roller.

8.7 To Drain the Seedbox

→ Position the calibration tray into the compartment (8.6.2)
→ Fully open the seed retention brush and simulate forward speed until the seedbox is empty.
→ To completly empty the seedbox the seed roller must also be removed.

9th Working at the field
The Micro-Pro 16 can be used for Undersowing, seeding and overseeding various seed types and for applying 
Slug Pellets and Microgranules to a maximum of 12m.

Ensure the correct feild conditions for whichever operation is to be carried out, if in doubt speak to a 
specialist or agronomist.

10th Before start working:
10.1	
> Once the Radar has been calibrated, the Seeding mechanism has been calibrated and the Micro-pro has 
been loaded with sufficient seed engage the Hydraulic of PTO Fan to provide airflow and check the fan speed 
is correct.

> It is recommended to allow the fan to run for 2 to 3 minutes to allow for any moisture in the pipework to 
dry thus reducing the risk of clogging the pipework.

> There should be a minimum of 10kg in the seed Hopper

> The lid of the Hopper must  be closed and provide an air tight seal

> Check all the pipes and distributor plates to ensure uniform output across the entire width



Page 12

10.2	 In order to attain even product distribution – The Airflow and Outlet plate Angles have been calib-
rated on the Micro-Pro for spreading Avadex Granules whilst operating at a boom height of 56cm above the 
ground.  The spread patten will not be affected significantly when working up to a maximum height of 75cm 
above the ground.

Each Outlet plate has a different Angle to ensure the optimum double overlapping spread pattern. If the out-
let height, spreading plate angle or fan speed is altered then the spread pattern will vary.

	 When Spreading Slug pellets the standard settings below may be applicable but as the products vary 
greatly a patternation test is recommended using the product to be used.

	 When Spreading Seeds the standard settings below may be applicable but as the products vary greatly 
a patternation test with the seed is recommended.

	 The agitator should be disengaged.
	
Standard Avadex Settings are as follows – 

1)	 Outlet Height – 56cm, Fan speed 3000rpm (Hydraulic Version), 540rpm on PTO (PTO Version)
Outlet  (Right to left)	 Outlet Angle (bottom plate angle down from Horizontal)	 Outlet Air Speed m/s

	 1			   15								        13.5	

	 2			   24								        14.1

	 3			   20								        14.2

	 4			   24								        14.3

	 5			   27								        15.1

	 6			   31								        15.8

	 7			   33								        16.8

	 8			   37								        17.1

	 9			   37								        17.1

	 10			   33								        16.8

	 11			   31								        15.8

	 12			   27								        15.1

	 13			   24								        14.3

	 14			   20								        14.2

	 15			   24								        14.1

	 16			   15								        13.5



Page 12 Page 13

11th Care and Maintenance
→ Clean the fans with compressed air, especially in dusty environments.

→ Check cables and connectors for damage.

→ Check the agitator is clean and ready.

→ Check for damage or wear. Rectify any defects rectified immediately.

→ Check nuts and bolts regularly for tightness and tighten if necessary. 
     (On new units every 3 hours and again after 20 hours.)

→ Do not use high pressure washers for cleaning bearings and hydraulic parts.

12th Storage in winter
→ Completely empty Seedbox

→ Completely and thoroughly clean

→ Protect from the weather, so that the distribution pipes and the metering mechcanism may not
     accumulate moisture.
→ We recommend that the control boxis stored inside.



Page 14

13th Turn off the agitator shaft

→ Turning off the agitator shaft is only useful if fine seed is spread example clover seed or Avadex.

for this procedure you don‘t have 
to remove the belt.

1. remove the bold and washer 2. remove the clutch

3. turn the clutch (1) 4. connet the turned clutch with 
bolt and washer

5. now the agitator is turned off



Page 14 Page 15

14th Spare parts catalog for pneumatic seeder „Air 16“



Page 16

item code item number designation
0405010001 1 undercarriage for „Air 16“
0405020001 2 hopper for „Air 16“
0405030001 3 calibration bucket for „Air 16“
0405040001 4 baseplate for „Air 16“
0405040002 5 Protection plate of the seed roller
0405040003 6 holder for calibration bucket
0405040004 7 holder for protection plate for the seed roller
1902070001 8 nut DIN 467- M8
1902080001 9 wing nut DIN 315-M8
1908010007 10 washer M10
1901010070 11 hexagonal screw DIN933 M10x25
1901010069 12 hexagonal screw DIN 933 M10x30
1902010005 13 hexagonal nut DIN 985 M10
1908010001 14 washer M12
1901010009 15 hexagonal screw DIN 933 M12x45
1902010003 16 hexagonal nut DIN 985 M12

Air 16 Complete



Page 16 Page 17

Metering box



Page 18

item code item number designation
0405010008 1 tooth-belt disc with magnet 36Z
0405010009 2 Disc f. clutch with bolt
0405010010 3 motor extension for „Air 16“
0405010011 4 tooth-belt disc 36Z for the clutch
0405010012 5 seal for bearing 202
0405010013 6 spacer for clutch
0405010014 7 tooth-belt disc 36Z f. clutch
0405010015 8 Lead belt tensioner
0405010016 9 clamp plate for tensioner
0405010017 10 holder for belt sensor
1906030011 11 flange bearing SBPFL 204
1904040002 12 spring 4x4x20
1908010009 13 disc DIN 9021 - 6,4
1901010072 14 hexagonal screw DIN 933 M4x45
1906030012 15 flange bearing SBPFL 202
1901010039 16 hexagonal screw DIN 933 M6x12
1906030013 17 needle sleeve HK1522
1904030003 18 circlip DIN 471 - 15x 
0405010018 19 tooth-belt 16ATS5 - l=525mm
1908010007 20 washer M10 - DIN 134
0405010019 21 roller set style RE 3/4
1908010008 22 washer M6 - DIN 134
1902010009 23 hexagonal nut DIN 985 M6
1908010010 24 washer M8
1901010066 25 hexagonal screw DIN 933 M10x16
1901010073 26 hexagonal screw DIN 933 M8x16
1901090002 27 threaded pin DIN 913 - M8x100
1912070017 28 cable eye diameter 6mm
1918030007 29 belt sensor
1902010010 30 hexagonal nut DIN 985 M4
1901070007 31 cylinder screw with slit M4x20

Metering box



Page 18 Page 19

undercarriage for „Air 16“

item code item number designation
0405010034 1 hose holder
0405010035 2 clamp sheet
0405010036 3 motor cover
0405010037 4 motor mount
0405010038 5 undercarriage for „Air 16“
1901010041 6 hexagonal screw DIN 933 M6X16
1918030008 7 E-motor
1904040005 8 spring 4x4x16
1908010008 9 washer M6
1908010010 10 washer M8
1901010073 11 hexagonal screw DIN 933 M8x16
1901010074 12 hexagonal screw DIN 933 M5x16



Page 20

item code item number designation
0405020002 1 drain cover for „Air 16“
0405020003 2 hopper for „Air 16“ without standard parts
0405020004 3 cover for „Air 16“ without standard parts
0405020005 4 Edge protection profile for drain cover
0405020006 5 clamp profile for viewing window
1916020002 6 viewing window
0405020007 7 sealing profile for cover, l=2250mm
1917010003 8 Lever Release for container
1901010071 9 hexagonal schrew DIN 933 M4x12
1902010010 10 hexagonal nut DIN 985 M4
0405020008 11 filler profile for viewing window
1901020001 12 star handle M8x25
1908010007 13 washer M10
1901010069 14 hexagonal screw DIN 933 M10x30
1902010005 15 hexagonal nut DIN 985 M10
1917010004 16 hook for lever release

Seed hopper



Page 20 Page 21

undercarriage mounted for „Air 16“

item code item number designation
0405010002 1 adapter for injection hood
0405010003 2 hole sheet for „Air 16“
0405010004 3 Side cover for „Air 16“ without standard parts
0405010005 4 Cover for injection hood
0405010006 5 Edge protection profiles straight for side cover
1908010008 6 washer M6
1902010009 7 hexagonal nut DIN 985 M6
1901010041 8 hexagonal screw DIN 933 M6x16
1901030001 9 sheet screw ST3,5x16
0405020008 10 filler profile for viewing window
0405020006 11 clamp profile for viewing window
1916020002 12 viewing window
0405010007 13 Edge protection profile for cover for injection hood



Page 22



Page 22 Page 23

undercarriage mounted for „Air 16“



Page 24

item code item number designation
0405010020 1 Air baffle for seed roller
0405010021 2 hexagonal for seed roller
0405010012 3 seal for bearing 202
0405010022 4 shaft for agitator
0405010023 5 brass bearing for bearing block
0405010024 6 plastic part for bearing block
0405010025 7 adjusting for brush
0405010026 8 Cover for seed roller without standard parts
0405010027 9 bearing block for „Air 16“
0405010028 10 brush for „Air 16“
0405010029 11 brush adjustment
0405010030 12 sahft diameter 4mm for agitator - l=80mm
1906030012 13 flange bearing SBPFL 202
1904040003 14 spring 5x5x20
1904040004 15 spring 5x5x12
1908010008 16 washer M6
1902010009 17 hexagonal nut DIN 985 M6
1908010010 18 washer M8
1901020002 19 star handle M6
1901090003 20 threaded pin DIN 913 M5x6 - A2
0405010031 21 rubber 20x5
1902010002 22 hexagonal nut DIN 985 M8
0405010032 23 Edge protection profile 
1901100004 24 disc M8x55
1901010074 25 hexagonal screw Din 955 M5x16
1901020003 26 star handle
0405010033 27 Edge protection profile straight for seed roller cover
1902010011 28 hexagonal nut DIN 985 M4

undercarriage mounted for „Air 16“



Page 24 Page 25

Hydraulic fan

complete: 0404010001



Page 26

Hydraulic fan

complete: 0404010001

item code item number designation
0404010008 1 basket for hydraulik fan
1901080001 2 flat Head Screw M6x10
1908030001 3 spring ring DIN 127B-10
1901080002 4 flat Head Screw M4x10
1902010009 5 hexagonal nut M6
0404010009 6 blower half small section
0404010010 7 wings for fan
1902060001 8 hexagonal nut M10 - Linksgewinde
0404010011 9 blower half big section
1902010010 10 hexagonal nut M4
1916020001 11 foam 20x5 l=180mm
1901090001 12 thumbscrew M5x12
1912100001 13 blast hose Ø=75mm per one meter
1916010002 14 sealing Cap ZK 30/25
1912070002 15 hose clamp 70-90



Page 26 Page 27

Motor with clutch

complete: 0404010001



Page 28

complete: 0404010001

item code item number designation
1912020012 1 hydraulik hose for hydraulik fan
1912090001 2 shaft for hydraulic fan
0404010002 3 fan holder
1904030002 4 circlip 20x1,2
1904040001 5 wedge AS 6x6x16
0404010003 6 clutch - hub with Ø =20mm
0404010004 7 clutch - sprocket 92 Shore
0404010005 8 clutch- Hub with taper
0404010006 9 hydraulic motor for fan
1901010043 10 hexagonal screw M6x30
1901010044 11 hexagonal screw M5x8
1918010002 12 speed ​​sensor with cable and connector
1906030004 13 deep groove ball bearings - 6204 -22RS
1902010009 14 hexagonal nut M6
0404010007 15 high pressure seal
1904030004 16 circlip 22x1
1912030004 17 screwed
1912040001 18 dust cap red

Motor with clutch



Page 28 Page 29

item code item number designation
0405010039 1 tube Ø 30x2mm, l=100mm
1912100003 2 seeding hose Ø=30x2,5mm per one meter

Stainless tubes



Page 30



Page 30 Page 31



Page 32

 
 

On-Board Computer 
 

 

 
Operator's Manual 

Rev. 1.00 
 

15.



Page 32 Page 33

ContentsTable of Contents 

Hatzenbichler On-Board Computer – Operator‘s Manual ...................................................  36	
Controls .......................................................................................................................................  37
Controls and Interfaces at the Bottom of the On-Board Computer.....................................  38
Main Screen (Job screen) ..........................................................................................................  39
Important Settings ......................................................................................................................  40
Getting Started ............................................................................................................................  41
1 Input ..........................................................................................................................................  44
1.1 Selecting a Job and Calibrating the Seed Box ...................................................................  45
1.2 Resetting Counter Values ....................................................................................................  48
1.3 Setting the Seed Rate ...........................................................................................................  48
1.4 Setting the Refill Quantity ...................................................................................................  49
1.5 Setting the Working Width .................................................................................................49
1.6 Setting the Limits for Fan RPM Alarm .............................................................................  50
2 Special........................................................................................................................................  51
2.1 Alarms ...................................................................................................................................  52	
2.2 Display Settings ....................................................................................................................  52-53
2.3 Wheel - Pulses per Revolution ...........................................................................................  53
2.4 Shake Free Mode ..................................................................................................................  54
2.5 Emptying the Hopper ..........................................................................................................  55
2.6 Correction Factor .................................................................................................................  55
2.7 Hectare Counter ...................................................................................................................  56
3 Test ............................................................................................................................................  57
3.1 Simulation .............................................................................................................................  58
3.2 Keys ........................................................................................................................................  58-59
3.3 Input .......................................................................................................................................  59
3.4 Battery voltage.......................................................................................................................  59-60
3.5 Software Versions .................................................................................................................  60
4 Setup ..........................................................................................................................................  61
4.1 Time/Date .............................................................................................................................  62
4.2 Language ...............................................................................................................................  63
4.3 Type of Sensor ......................................................................................................................  63-64
4.4 Software Update ...................................................................................................................  64-65
4.5 OS Update  ............................................................................................................................  65
4.6 Factory Settings ....................................................................................................................  66
5 Setup Hatzenbichler ................................................................................................................  66
6 Spare parts and cable sets for on-board computer ..............................................................  67



Page 34



Page 34 Page 35



Page 36



Page 36 Page 37



Page 38



Page 38 Page 39



Page 40



Page 40 Page 41



Page 42



Page 42 Page 43



Page 44



Page 44 Page 45



Page 46



Page 46 Page 47



Page 48



Page 48 Page 49



Page 50



Page 50 Page 51



Page 52



Page 52 Page 53



Page 54



Page 54 Page 55



Page 56



Page 56 Page 57



Page 58



Page 58 Page 59



Page 60



Page 60 Page 61



Page 62



Page 62 Page 63



Page 64



Page 64 Page 65

6. Spare parts „On-board computer“
On-board computer complete
item code: 1918030009

item code item number designation
1918030009 1 on-board computer



Page 66

item code item number designation
1918010003 1 leveler sensor
1918030011 2 cable set for Air 16 without senosors
1918030007 3 belt sensor

a motor connection
b blower connection
c belt sensor connection
d radar connection
e leveler sensor connection
f computer connection

cable set for Air 16 with sensors

a

b

c

d

e

f



Page 66 Page 67

Extension cable for Air 16

item code item number designation
1918030010 1 extension cable for Air 16


